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On the Hot Workability of Stainless
Steel Ingots.

Takeshi Kato, Toshimutsu Kanai

and Haruo Abe.
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17Cr 19Cr-9Ni
Photo. 1. Macro-structure of 250-kg
stainless steel ingots.
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Fig. 1. Results of hot twist test for

17%Cr stainless steel ingots.
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Fig. 2. Comﬁariéon of  hot-twist test results
for 179,Cr stainless steel ingots and the
same as forged material.
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Fig. 4. Effect of the rare earths addition on

the hot workability of the forged 18Cr-8Ni
stainless_ steel.
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Table 1. Ladle Analysis (%).

Heat No. C | Mn si~ P
H 637 023 | 0760 | 0°20 | 0°009
Heat No. . S Cu |[Sol. Al

H 637 0°019 | 0°18 | 0°-005
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Table 2. Rolling course of the plates

Ingots Slabs Plates
Thickness width length ¢ No. 1 . . Thickness width length reduction ratio

600 X 1530 X 1600mm [No.s Thickness width length , = o)™ = 0 e mm 4
No. 4 100 X 1700 X 5300 6

No.s (300 X 1530 X 2200mm 86 X 1700 X 6200 7

No. 6 : 75 X 1700 X 7540 8

No.2 50 X 1700 X 11000 12

30 X 1700 X 11000%2 20
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